
4

1 2 3

9

11

19
12

16
13

27

17

22

18

21
23

26

10

28
30

29
31

35

43

36

37

46

38

39
40 44

47

41

49 45

51 50

54

42

48

24 25

5253

323433

5

14 15

6 7 8

20

ITEM QTY. partno PART NO. DESCRIPTION.

1 1 0.1-1.0Mpa充气枪 5004098 INFLATING GUN
2 1 手轮 M18 5502048 HANDLE  WHEEL
3 1 M806.02.00 6003002 VERTICAL COLUMN
4 1 开口螺母　U02 5004075 OPEN NUT 
5 1 M806.03.00.00 6003003 TILTING ARM ASSEMBLY
6 5 GB_FASTENER_BOLT_HHBC M12X65-N5010010 BOLT  M12X65
7 5 GB_FASTENER_WASHER_SMWC 125010020 WASHER 12
8 5 GB_FASTENER_WASHER_SW 125010025 SPRING WASHER 12
9 1 充气枪充气胶管 5004099 INFLAING HOSE

10 1 M806.01.00 6003001 BODY
11 1 分水器整体装配LC112 5506002 AIR REGULATOR
12 2 螺钉GB/T818 M5X10 5000077 SCREW M5X10
13 1 T-B.04.06 5506001 BEAD BREAKING ARM BACK PIN SHAFT
14 2 GB_FASTENER_WASHER_SMWC 55010045 WASHER 5
15 1 GB_FASTENER_BOLT_HHBFTC M6X12-N5004248 BOLT  M6X12
16 1 电源线 5004107 CABLE
17 1 Circlip DIN 471 - 18 x 1.2 5010211 CIRCLIP 18
18 1 M16x1.5 5004071 CABLE LOCK M16×1.5
19 1 水盒总成 5004093 GREASE CONTAINER
20 1 水盒支架 5004092 BRACKET
21 1 T-B.04.00 6000358  BEAD BREAKING ARM ASSEMBLY
22 1 橡胶垫   80x20x10 5004073 RUBBER PLATE
23 1 T-C.04.00 6003004 BEAD BREAKER BLADE
24 10 垫圈 GB95-6 5000007 WASHER 6
25 10 螺钉 GB70.1  M6X16 5009015 SCREW M6X16
26 1 GT890.00.04 5004218 RIM SUPPORT
27 1 方堵 5004103 RUBBER BLOCK
28 1 撬棍 5004094 CROWBAR
29 3 螺母  GB41  M8 5002060 NUT M8
30 1 GT890.00.02 6005019 PROTECTIVE COVER
31 4 地脚胶块 5004102 RUBBER FOOT
32 5 GB_FASTENER_WASHER_SMWC 85000018 WASHER 8
33 5 垫圈 GB93-8 5004046 WASHER 8
34 5 螺栓 GB5781  M8X20-N 5010077 BOLT  M8X20-N
35 1 T-D.01.00 6000230 PEDAL ASEMBLY
36 14 垫圈 GB95-10  5004221 WASHER 10 
37 1 T-J.00.07.00 6000180 MOTOR ASSEMBLY
38 14 螺母 GB41-M10 5010004 NUT   M10
39 1 T-J.00.00 6000351 GEARBOX ASSEMBLY
40 1 三角带 A-26 5004076 BELT A-26
41 1 平键 GB1096 12X45 5006003 STRAIGHT KEY 12X45
42 1 LC112.00.01 6004530 SIDE PANEL
43 1 螺母 GB889.2  M16X1.5 5004219 NUT M16X1.5

ITEM QTY. partno PART NO. DESCRIPTION.

44 1 T-LS.04.00A 6000020 BEAD BREAKER CYLINDER ASSEMBLY
45 1 GT885.00.11 5004070 SEALED COVER
46 4 GB_FASTENER_BOLT_HHBC M10X100-N5004006 BOLT M10×200
47 6 垫圈特大 GB5287-10 5008044 WASHER 10
48 2 螺栓 GB5780-M10X160 5010035 BOLT M10×160
49 1 LCDQTZC 6000619 AIR GUIDER ASSEMBLY
50 2 Hex socket set screws with flat point GB_GB_FASTENER_SCREWS_HSFP M8X20-N5002033 SCREW   M8X20-N
51 1 T-J.00.11 6000618 CLAMP RING
52 2 垫圈 GB93-6 5010058 WASHER  6
53 2 螺钉 GB70.1- M6X35 5004031 SCREW M6X35
54 1 T-18Y.00.00M-A 6003004 TURNTABLE ASSEMBLY

M806.00.00 REVISION A-06

6000087  CYLINDER ASSEMBLY6000087  CYLINDER ASSEMBLY6000087  CYLINDER ASSEMBLY6000087  CYLINDER ASSEMBLY

TIRE CHANGER



4

1

2
3

6

8

7 9

11

19

12

16
13

27

17
22

18
21

23

252426

10
28

33

30

29

31

32

34

35

43

36

37

46

38

39

40

44

47

41

49

45
53

51

50

52

54

42

14

15

48

ITEM QTY. PART NO. DESCRIPTION.

1 1 5004098 INFLATING GUN

2 1 5502048 HANDLE  WHEEL

3 1 6003002 VERTICAL COLUMN

4 1 5004075 OPEN NUT 

5 1 6003003 TILTING ARM ASSEMBLY

6 5 5010010 BOLT  M12X65

7 5 5010020 WASHER 12

8 5 5010025 SPRING WASHER 12

9 1 5004099 INFLAING HOSE

10 1 6003001 BODY

11 1 5506002 AIR REGULATOR

12 2 5000077 SCREW M5X10

13 1 5506001 BEAD BREAKING ARM BACK PIN SHAFT

14 2 5010045 WASHER 5

15 1 5004248 BOLT  M6X12

16 1 5004107 CABLE

17 1 5010211 CIRCLIP 18

18 1 5004071 CABLE LOCK M16×1.5

19 1 5004093 GREASE CONTAINER

20 1 5004092 BRACKET

21 1 6000358  BEAD BREAKING ARM ASSEMBLY

22 1 5004073 RUBBER PLATE

23 1 6003004 BEAD BREAKER BLADE

24 10 5000007 WASHER 6

25 10 5009015 SCREW M6X16

26 1 5004218 RIM SUPPORT

27 1 5004103 RUBBER BLOCK

ITEM QTY. PART NO. DESCRIPTION.

28 1 5004094 CROWBAR

29 3 5002060 NUT M8

30 1 6005019 PROTECTIVE COVER

31 4 5004102 RUBBER FOOT

32 5 5000018 WASHER 8

33 5 5004046 WASHER 8

34 5 5010077 BOLT  M8X20-N

35 1 6000230 PEDAL ASEMBLY

36 14 5004221 WASHER 10 

37 1 6000180 MOTOR ASSEMBLY

38 14 5010004 NUT   M10

39 1 6000351 GEARBOX ASSEMBLY

40 1 5004076 BELT A-26

41 1 5006003 STRAIGHT KEY 12X45

42 1 6004530 SIDE PANEL

43 1 5004219 NUT M16X1.5

44 1 6000020 BEAD BREAKER CYLINDER ASSEMBLY

45 1 5004070 SEALED COVER

46 4 5004006 BOLT M10×200

47 6 5008044 WASHER 10

48 2 5010035 BOLT M10×160

49 1 6000619 AIR GUIDER ASSEMBLY

50 2 5002033 SCREW   M8X20-N

51 1 6000618 CLAMP RING

52 2 5010058 WASHER  6

53 2 5004031 SCREW M6X35

54 1 6003004 TURNTABLE ASSEMBLY

A-06TIRE CHANGER



8

12

13

11

5

10

21

9

22

23

2 7

19

18

17
20

1516

19

14

1

4

3

6
ITEM QTY. PART NO. DESCRIPTION.

1 1 6000812 SWING ARM

2 1 6000813 LOCKLNG HANKLE

3 1 6000814 LOCKING PLATE

4 2 6000816 NUT M10 GB6172.1

5 1 6000817 SCREW

6 1 5004105 NUT M16-N

7 1 6005009 RUBBER COVER

8 1 6000817 HEXAGON SHAFT

9 1 5004037 WASHER

10 1 6000818 PIN

11 1 6005011 VERTICAL SHAFT SPRING

12 1 5004200 VERTICAL SHAFT COVER

13 1 5000096 SCREW

14 1 5004115 SHOCK ABSORBER WASHER

15 1 6000819 DEMOUNTING HEAD

16 1 5004201 PRESS WASHER

17 1 5004117 ROLLER

18 1 5004116 ROLLER BOLT

19 4 5010211  HEX SOCKET SET SCREWS  M10X25

20 1 5004043 BOLT  M10X25-N

21 1 6000821 VERTAICAL SHAFT

22 1 5010026 WASHER 16

23 1 5004215 NUT  M16

A-07M806.03.00.00 TILTING ARM ASSEMBLY



1

3

4

5

6

9

10

11

12

13

15

14

7
8

6000087  CYLINDER ASSEMBLY

ITEM QTY. PART NO. DESCRIPTION.
1 1 6000006 SHA)T-CLYNDR
2 1 5010105 CIRCLIP 30
3 1 6000007 SEAL-ROD,CYLNDR
4 4 5010003 NUT M8
5 1 6000008 BEARING-SLIDE
6 1 6000004 CAP-TOP,CYLNDR
7 1 6000009 HINGE ELBOW
8 2 5010021 SEAL-O RING 65X2.65
9 1 6000002 SLEEVE-CYLNDR 70

10 1 6000011 PISTON-W�WSHR,ASSY
11 1 5000021 WASHER 12
12 1 5010022 NUT  M12
13 1 6000003 CAP-BASE,CYLNDR
14 1 6000010 HINGE TEE
15 4 6000005 BOLT

T-18X.00.00 A-06



11

23

21

19

2

1

15

12

24

73

10

9

5

18

23

4

8

6

13

14

22

20

25

26

27 17

16

20

ITEM QTY. PART NO. DESCRIPTION.

1 1 5010032 SCREW  M12X25

2 1 6000106 PRESS COVER

3 4 6000800 LATERAL GUIDER

4 2 6000108 PRESS PLATE

5 1 5010030 CIRCLIP 65

6 4 6000104 CONNECTION PLATE

7 1 6000105 SQUARE TURNTABLE

8 4 6000109 SPACER

9 4 5010034 CIRCLIP 12

10 2 6000103 CYLINDER BRACKET

11 4 6000801 SLIDER

12 4 6000803 HANDLE  BALL

13 4 6000804 BRACKET

14 4 6000805 CLAMP

15 1 6000806 PLATE

16 4 5004041 WASHER 10

17 4 5010004 NUT   M10

18 2 6000001 CYLINDER ASSEMBLY

19 4 6000807 CONNECTION ROD

20 4 6000808 PAD PLATE

21 4 6000809 INSERTED PIN

22 4 6000810 PROTECTION BUSHING

23 12 5010020 WASHER 12

24 8 5010025 SPRING WASHER 12

25 8 5002053 NUT  M12-N

26 4 5010099 BOLT M12X45

27 4 6000811 BOLT M12X60

T-18Y.00.00M-A. A-07TURNTABLE ASSEMBLY WASHER



31
33

34

44

35

40

43

36

37

39

42

1

23
5

6

12

7
89

13

14

15

1920

22
21

26 27

29
30

10

38

11

32

41

16
17

18

23

2425

28

4

47
49

48

46

45

ITEM QTY. PART NO. DESCRIPTION.
1 2 6000231  PEDAL
2 2 6000236 EXT.SPRING,PEDAL
3 1 6000233 BRACKET-VLVE,SWTCH
4 1 5010062 SCREW  M8X70
5 1 6000241 SPRING-TRSN
6 1 6000232  PEDAL A
7 2 5002060 NUT M8
8 2 6000228 WASHER-12x0.5
9 2 5010061 CIRCLIP  12X1

10 4 5000018 WASHER 8
11 2 5010003 NUT M8
12 1 6000205 SPACER
13 1 6000237 SPRING PLATE
14 1 6000211 CAM
15 1 6000226 VALVE CONNECTING ROD
16 2 5006006 SCREW  M6X25
17 1 5010063 SCREW  M8X20
18 1 6000217 CAM PLATE
19 2 5010057 SCREW ST2.9X9.5
20 1 5010064 SCREW  M10X25
21 3 5004221 WASHER 10 
22 1 6000235 SWITCH CONNECT PLATE
23 1 5010235 SCREW M4X12
24 1 5010122 WASHER 4
25 1 5000068 WASHER 4
26 1 6000212 REVERSE LEVER  8

ITEM QTY. PART NO. DESCRIPTION.
27 1 5010043 NUT  M10
28 2 5011004 SCREWS  M5X16
29 2 5004045 WASHER 5
30 2 5010045 WASHER 5
31 1 6000243 SWITCH BASE LATE
32 8 5010058 WASHER  6
33 2 5009015 SCREW M6X16
34 1 5010055 SWITCH 
35 1 6000215 SWITCH COVER
36 1 5010049 HOSE 8-5MM
37 8 5000007 WASHER 6
38 1 6000244 VALVE A
39 8 5010040 WASHER 4
40 4 5004032 SCREW  M6X20-N
41 2 5010066 SCREW  M4X30
42 1 6000234 SHAFT-RTTN,PDL
43 1 6000245 VALVE B
44 2 5010067 NUT M4
45 1 5010059 FITTING-TEE Φ8,R1/8"
46 2 5002065 INSERT FITTING  Φ8, R1/8"
47 4 5010047 MUFFLER  Φ8
48 1 5004050 INSERT ELBOW  Φ8, R1/8"
49 2 5010060 INSERT FITTING  Φ6, R1/8"

6000230  FOOT PEDAL ASSEMBLYT-D.01.00 A-14



1

6 2

3

4

5

8

7

9

6000180  MOTOR ASSEMBLY

11

10

ITEM QTY. PART NO. DESCRIPTION.

1 1 6000181 MOTOR AC220V,1.1kW,50Hz

2 4 5004041 WASHER 10

3 1 6000182 MOTOR SUPPORT

4 4 5004005 WASHER 10

5 4 5010041 BOLT M10X50

6 4 5010043 NUT  M10

7 8 6000183 RUBBER WASHER

8 1 6000184 MOTOR BELT PULLEY

9 1 5010056 PLAIN KEY 6X36

10 1 5010232 SCREW M5X16

11 1 5011008 NUT M5 

T-J.00.07.00 A-05



2

1

4

5

8

9

11

15

12

13

14

16

17

18

7

6

3

10

6000351 GEARBOX ASSEMBLY

ITEM QTY. PART NO. DESCRIPTION.
1 5 5010209 SCREW  M8X35
2 1 6000353 GEARBOX TOP
3 1 5010002 ROLLING BEARING 6010
4 1 6000352 WORM SHAFT
5 1 5010111 PLAIN KEY 12X55
6 1 6000354 WORM
7 1 5010001 CIRCLIP 50
8 1 6000355 CAP 40X25X8
9 2 5000015 ROLLING BEARING 30205 

10 1 6000356 GEARBOX  BASE
11 5 5010092 PREVAILING TORQUE M8
12 1 5010077 BOLT  M8X20
13 1 5010210 RING 30
14 1 5010080 PLAIN KEY 6X20
15 1 6000275 BELT PULLEY
16 1 5010208 SEAL
17 1 6000273 WORM ROD
18 1 5010076 BEARING 6208

T-J.01.00 A-06



10

8

34
2 1

6

5

7

11

1514

13
12

9

6000020  BEAD BREAKING CYLINDER ASSEMBLY

ITEM QTY. PART NO. DESCRIPTION.
1 1 6000027 CYLINDER PISTON ROD
2 1 5010105 CIRCLIPS FOR  HOLES 30
3 12 5004032 SCREWS_HSHCS M6X20-N
4 12 5000007  WASHER_SMWC 6

5 1 5010204 BEARING-SLVE
6 1 5010203 SEAL-Y RING
7 1 5004083 INSERT ELBOW Φ8 ，R1/4"
8 1 6000299 CYLINDER HEAD
9 1 5010097  O-RINGS 185x3.55

10 2 5010202 SEAL-Y RING 
11 1 6000279 PISTON-CYLNDR
12 1 5010114 HEX NUTS  M18X1.5
13 1 6000280 BARREL-CYLNDR
14 12 5010042  NUTS WITH FLANGE M6

15 1 5004050  INSERT ELBOW  Φ8, R1/8"

T-LS.04.00A-08AL REVISION A-03


